Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Product Sofety
FCC ID: 2AB7K-A2516 Page 1 of 28 Report No.: R011610151Y
FCC TEST REPORT
for
Anker Technology Co., Limited
PowerTouch 5
Model No.: A2516
Prepared for :  Anker Technology Co., Limited
Address :  Room 1318-19, Hollywood Plaza, 610 Nathan Road, Mongkok,
Kowloon, Hong Kong
Prepared By :  Shenzhen Anbotek Compliance Laboratory Limited
Address : 1/F., Building 1, SEC Industrial Park, No.0409 Qianhai Road,

Nanshan District, Shenzhen, Guangdong, China
Tel: (86) 755-26066544
Fax: (86) 755-26014772

Report Number : RO11610151Y
Date of Test . Oct. 11~ Nov. 07, 2016
Date of Report : Nov. 08, 2016

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

~ProductSafety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AB7K-A2516 Page 2 of 28 Report No.: R011610151Y

TABLE OF CONTENT
Description
Page
Test Report
1. GENERAL INFORMATION. ..ottt ettt a e st a e e e annae e e s nnnreeeeennees 4
1.1. Description 0f Device (EUT)....c.ciiiiiiiiiiiiiieiecee ettt ettt 4
1.2. Auxiliary Equipment Used dUring TeSt.........cccueriiririerierinietiniieieeeetenieeieesteneeseeeeesaesiesveesennesneeneenee 5
1.3. Description Of Test FACIIILY......ccciiiieiiiriiiicieiiiceeeet sttt s s 5
1.4. Measurement UNCEITAINLY.......cocueriiriiriiiieiterie ettt ettt st sit e st st st st st st saeesanesaeesaneeanes 5
2. TEST METHODOLOGY ...ttt be e nnb e nbnee s naseesnneesnneeans 6
2.1, SumMmAry Of TeSt RESUILS.......ccouiiiiiriiiiiiiieete ettt ettt saeens 6
3. CONDUCTED EMISSION TEST ..ttt sn e 7
3.1. Block Diagram Of TSt SEIUP......ccceecverreririeienriiierestesie ettt ettt ettt st et n e s ese e ne s eseenne e 7
3.2. Power Line Conducted Emission Measurement LimitS (15.207)...ccccceevuierriieniieiniiieenieenieeeieeeeee e 7
3.3. Configuration of EUT 0N MEaSUIEIMENL. .......cccuieiiiiiiieiieeie ettt ettt ettt sateseesate e saeeas 7
3.4. Operating Condition Of EUT ......cccoooiiiiiiiiiiiiiiiiiciee et 7
3.5, TESt PIOCEAULIE. ....eenetieitieeiie ettt ettt ettt et ettt e et e e bt e e bte e st eesabeesabeesabeesbeeesmbeesabeesabeeeas 8
3.6, TSt CQUIPIMENL. c..cveeutiiieueeutentinitetente st eatete s bt st et ete e bt eebestesbeebeeabe bt ebeesaebe e bt emeenteabeemtentesbesbeemsennesueennenes 8
3.7. Power Line Conducted Emission Measurement Results............cccccorvieiiinininiiininiinininicecicces 8
4. RADIATED EMISSIONS..... oottt e e sbb e e e s b e e e nees 13
4.6.1.1. Test LImits (<30 MHZ).....cocvoiiiiiiiiieninieee ettt ettt st s s 13
4.6.1.2. Test Limits (2 30 MHZ)..c..cooiiiiiniiiiiiiieteetetete ettt sttt nee s 13
4.6.2. TeSt CONTIGUIALION: .....eeeiiieeiieetie ettt e et e et et te et e ettt ettt e sttt e sabeesateesabeesbeeebte e bbeesbaeesaseesabeesabeesnses 15
4.0.3. TESt PTOCEAULE. ......eeiuiiiiiiiiiiteeite ettt sttt ettt st et ettt et e e e 16
G.0.4. TSt RESUILS. ...ueeeeiiieiiieeitie ettt ettt et et e sab et eesateesbeesbeeebbeebbeesbteesnbeesabeean 17
6. PHOTOGRAPH. ... 21
6.1 Photo of Conducted EmiSSion TeSt.......cc.cecutrruirriiiiiriiiiiieiieieete ettt et ens 21
6.2 Photo of Radiation EMiSsSion TeSt.......cc.ccoiiririiiriiiiiiiieieeieecceetete ettt 22
APPENDIX | (EXTERNAL PHOTOS)....cciiiiiiiiieiieeie ettt 23
APPENDIX IIT(INTERNAL PHOTOS). ..ottt ettt 26

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

~ProductSafety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AB7K-A2516 Page 3 of 28 Report No.: R011610151Y

TEST REPORT

Applicant : Anker Technology Co., Limited
Manufacturer : Anker Technology Co., Limited
EUT : PowerTouch 5
Model No. : A2516
Serial No. : N.A.
Trade Mark : A N V E R

A \
Rating : Input DC 5V, 2A, Output DC 5V, 0.95A

Measurement Procedure Used:
FCC Part15 Subpart C 2016, Paragraph 15.209

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test : Oct. 11~ Nov. 07, 2016

for 0

(Tested Engineer / Baron Wen)

(Project Manager / Amy Ding)

Prepared by :

|

ey /
i EE
Approved & Authorized Signer : [ D" el
(Maﬁager / Tom Chen)

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)
EUT : PowerTouch 5

Model Number : A2516

Test Power Supply : DC 5V

Frequency : 110~ 205kHz

Antenna Type . Loop Antenna

Antenna Gain : 2dBi

Applicant : Anker Technology Co., Limited

Address : Room 1318-19, Hollywood Plaza, 610 Nathan Road, Mongkok,
Kowloon, Hong Kong

Manufacturer . Anker Technology Co., Limited

Address : Room 1318-19, Hollywood Plaza, 610 Nathan Road, Mongkok,
Kowloon, Hong Kong

Factory - SHENZHEN RUIJING INDUSTRIAL CO., LTD.

Address : 5-6 Floor, Building 3, Minqi Industrial Area, Lishan Road, Nanshan

Shenzhen, Guangdong, 518055 China
Date of receiver : Oct. 11, 2016

Date of Test . Oct. 11~ Nov. 07, 2016

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test

Adapter * Model No.: ETA-U90CBC
Manufacturer: SAMSUNG
Input: AC 100-240V, 50-60Hz, 0.35A
Output: DC 5V, 2A

Mobile Phone * Model No.: GALAXY S7 Edge G9350
Manufacturer: SAMSUNG

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A, Jun.
13, 2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty . Ur=4.1dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and

FCC Part 15, Paragraph 15.209.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

ACmains 4 | LISN Adapter EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (Charging) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.10-2013 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.7.

3.6. Test equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval

L Two-Line Rohde & Schwarz| ENV216 | 100055 | AP 1720160 o0y
V-network

2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 17,2016 1 Year

3 IRF Switching Unit| ~ COmPlance | poirm2 | 38303 | Apr. 17,2016 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

Please refer the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging

Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line

Tem.:24°C Hum.:49%

8300 dBu¥

\

40 !

Limit: —_—

AVG:
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d 5 ald ‘
peak

3 bll
If I | !q|"||| |

M‘} JLM”"U‘“‘”MMJ M,M.IWHJ e Wy i JAUL“JJ”“ WUMW“WM«MMMW%W

=
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0.150 0.5 [MHz) 5 20,000
No. qinreH(;} F(asggl{f'? F(gg?r (Rdgililft} dLIBnJLtf Ovﬁéé_;m” Detector | - Remark
1 12980| 1905 | 2013 | 3918 | 5600| -1682 | QP
2 12080| 12.84 | 2013 | 3207 | 4600| -13.03 | AVG
3 15850 20563 | 2013 | 4066 | 56.00| -1534 | QP
2 16859] 1312 | 2013 | 3325 | 4600| -1275 | AVG
5 18740 1960 | 2014 | 3083 | 56.00| -16.17 | QP
6 18740 1242 | 2014 | 3256 | 4600| -1344 | AVG
7 21619] 1300 | 2014 | 3314 | 4600 | 1286 | AVG
8 45780| 1852 | 2020 | 3872 | 56.00| -1728 | QP
9 45780| 1277 | 2020 | 3297 | 4600| -1303 | AVG
10 48700] 1930 | 2020 | 3950 | 56.00| -1650 | QP
T1 48700] 1188 | 2020 | 3208 | 4600| -1392 | AVG
12 795200 2488 | 2027 | 4515 | 6000 | 1485 | QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging

Test Specification: AC 120V, 60Hz for adapter
Comment: Neutral Line

Tem.:24°C Hum.:49%

800 dBuV

\

2
4 ¥ 4 6 g 11 ﬁl

. bl L sl

J‘.
l'f\x'ﬂﬁf‘ﬁmmum,ﬂa'[ﬂ".,n,‘{ Mﬂ PN ,J.a..,,h.\u\Lq ,‘L',l\_,,lﬂm

Limit: —_—

AVG:

0.150 0.5 [MHz]) 5 30,000
No. .;iﬁﬁ'l‘; T:Sgi\?? F(gfat?r quSSulilft} dLIBnJ!«.tf Ov?crula_;m“ Detector | Remark
1 10339| 1031 | 2012 | 3043 | 46.00| -1557 | AVG
2 13300] 1857 | 2013 | 3870 | 56.00| -17.30 | QP
3 13300] 1198 | 2013 | 3211 | 4600| -1389 | AVG
4 16260| 1682 | 2013 | 3695 | 5600| -1906 | QP
5 16260| 1134 | 2013 | 3147 | 4600| -1453 | AVG
6 19180] 1670 | 2014 | 3684 | 5600| -19.16 | QP
7 10180| 1150 | 2014 | 3173 | 46.00| -1427 | AVG
8 22139 1615 | 2014 | 3629 | 5600 | 1971 | QP
9 22139 1091 | 2014 | 3105 | 4600 1495 | AVG
10 45739] 1080 | 2020 | 3100 | 4600 -1500 | AVG
11 48700] 1638 | 2020 | 3658 | 5600 | -1942 | QF
12 289260 2280 | 2027 | 4307 | 6000| -1693 | QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging

Test Specification: AC 240V, 60Hz for adapter
Comment: Live Line

Tem.:24°C Hum.:49%

20,0 dBuv
Limit: —
AVGE:
40 3 g
peak
} b F\ ‘ AVG
Vi f‘-P-J;rmM.thmmmmmﬁ\m A

oo

0.150 05 [MHz) 5 10,000
No. ﬂﬁ% TSS?S? F(gcat?r .:RdE?i}'; dBuv Ov?crula_;mn Detector | - Remark
1 01500 2802 | 1990 | 4792 | 6599 | -1807 | QP
2 12500] 989 | 2012 | 3001 | 46.00| -1509 | AVG
3 15300] 1843 | 2013 | 3856 | 5600 -1744 | QF
4 15300 1105 | 2013 | 3118 | 4600 | -1482 | AVG
5 78100] 078 | 2014 | 2902 | 4600 | -16.08 | AVG
6 20860] 1742 | 2014 | 3756 | 5600| -1844 | Qp
7 20860] 960 | 2014 | 2974 | 4600 -1626 | AVG
B 41300] 1751 | 2018 | 3760 | 5600 -1831 | QP
9 44740] 916 | 2019 | 2935 | 4600 -1665 | AVG
10 49820 1811 | 2021 | 3832 | 5600| -1768 | QP
1 40820] 908 | 2021 | 2920 | 4600 -1671 | AVG
12 281700| 2451 | 2027 | 4478 | 6000| 1522 | QF

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging

Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line

Tem.:24°C Hum.:49%

800 dBuv

Limit: —_—

AVGE:

h‘w k W MW&M}WMM” Have
0.150 0.5 [MHz) 5 30,000
No. (':wrﬁg} TSSﬂ'S? F(gfat?r .:RdEi‘i'f; by Ov?crﬁé_;m Detector | Remark
i 12820 1271 | 2013 | 3284 | 4600 -13.16 | AVG
2 T5660] 1977 | 2013 | 3990 | 56.00] -1610 | QP
3 15660] 1337 | 2013 | 3350 | 46.00| -12.50 | AVG
2 T8500] 1942 | 2014 | 3956 | 5600 1644 | ap
5 18500] 1337 | 2014 | 3351 | 4600| -1249 | AVG
6 21340 1946 | 2014 | 3960 | 5600 1640 | ap
7 21340 1275 | 2014 | 3289 | 4600| -13.11 | AVG
8 41260 2008 | 2018 | 4026 | 5600 1574 | ap
9 44100] 1964 | 2019 | 3983 | 5600| -16.17 | ap
10 44100 1248 | 2019 | 3267 | 4600| -1333 | AVG
T 49780] 1959 | 2021 | 3980 | 5600] -1620 | ap
12 49780] 1250 | 2021 | 3280 | 4600| -1320 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. RADIATED EMISSIONS

4.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

4.6.1.2. Test Limits (> 30 MHz)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBpV/m @3m 54 dBpV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in

Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1. | Spectrum Analysis Agilent E4407B US39390582 | Apr. 17,2016 1 Year
2. | Preamplifier Instruments —pyro011830] 980100 | Apr. 17,2016 | 1 Year
corporation
3. | EMI Test Receiver | Rohde & Schwarz ESPI 101604 Apr. 17,2016 1 Year
4. Loop antenna Schwarzbeck FMZB 1516 452456 Apr. 20, 2016 1 Year
Bilog Broadband VULB
5. Antenna Schwarzbeck VULB9163 9163-289 Apr. 20, 2016 1 Year
6. Pre-amplifier SONOMA 310N 186860 Apr. 17,2016 1 Year
EMI Test Software
7. EZ-EMC SHURPLE N/A N/A N/A N/A
8 Power Sensor DAER RPR3006W 15100021 SN04 Jun 30, 2016 1 Year
o | MXA Spectrum Agilent N9020A | MY51170037 | Jun 30,2016 | 1 Year
Analysis
10 | MXGRF Vector Agilent N5182A | MY48180656 | Jun 30,2016 1 Year
Signal Generator
11 Signal Generator Agilent E4421B | MY41000743 | Jun 30, 2016 1 Year
12 | DC Power supply v 1V-8080 YQSB0096 | Jun 30,2016 1 Year
TEMP&HUMI
13 | PROGRAMMABL Bell Group BE_(I;EIS(_B SE-0137 Mar 16, 2016 1 Year
E CHAMBER

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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4.6.2. Test Configuration:
4.6.2.1. 9k to 30MHz emissions:

Turntable 3m

\ EUT |

Test
Receiver

0.8m

Ground Plane Coaxial Cahle /

4.6.2.2. 30M to 1GHz emissions:

]
\ EUT i Itn to 4m

gt
0.8m
[ ]

Recever
[ /
Ground Plane E Coazxial Cable

Turntahle

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4.6.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The EUT is set 3 meters away from the receiving antenna which is mounted on a antenna tower.
The antenna can be moved up and down from 1 to 4 meters to find out the maximum emission
level. Both horizontal and vertical polarization of the antenna are set on test.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz.

The EUT is tested in 9*6*6 Chamber. The device is evaluated in Xyz orientation.

The test results are listed in Section 4.6.4.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4.6.4. Test Results
(Between 9KHz — 30 MHz)

Job No.: 0116101511 Plarization: Horizontal
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.4(C)/50%RH
Test Mode: Charging Distance: 3m
1407
= i, o
o FCC PART15.209(9K-30MHz)
=)
£
g
|
0 t t t t t t t t t t t t |
9k 20 30 50 100k 200 300 500 ™ 2M  3M 5M 10M 20 30M
Frequency in Hz
A P
Frequency | Read Level Fnz:c?:or:a Cable ;ae;?f Level Remark
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m)
0.0158 41.874 18.59 2.38 0 62.844 Pass
0.0314 34.708 18.67 2.39 0 55.768 Pass
0.0472 31..784 19.45 2.38 0 53.614 Pass
0.1208 58.689 20.58 2.39 0 81.659 Pass
0.3620 36.063 21.53 2.76 0 60.353 Pass
0.6020 25.646 22.86 2.53 0 51.036 Pass

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Job No.: 0116101511 Plarization: Vertical
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.4(C)/50%RH
Test Mode: Charging Distance: 3m
1401

1201

1007

5 807
= FCC PART15.209(9K-30MHz)
<
— 60._
V
4071
201
0 t t t t t t t t t t t t t |
9k 20 30 50 100k 200 300 500 1M 2M 3M  5M 10M 20 30M
Frequency in Hz
Frequency | Read Level AFna'fs:or:a Cable PFr:;r:f Level Remark
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m)
0.0158 41.610 18.59 2.38 0 62.580 Pass
0.0314 34.162 18.67 2.39 0 55.222 Pass
0.1208 49.840 20.58 2.39 0 72.810 Pass
0.3580 27.961 21.53 2.76 0 52.251 Pass
0.5980 18.901 22.86 2.53 0 44.291 Pass
0.8420 14.645 22.86 2.53 0 40.035 Pass

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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(Between 30MHz —-1000 MHz)

Job No.: 0116101511 Plarization: Horizontal
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.4(C)/50%RH
Test Mode: Charging Distance: 3m
800 dBuV/m
Limit: —
Margin:

40 [

!
5

Lo

(2]
-~

bt

0.0

30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. | MHz)  |(dBuvim)| (dB/m) |(@Buvim)|@Buv/| (@B) |PZEY"| (m) | (ceg) | ReEMarK

30.4238| 5043 -16.72 33.71 40.00 -6.29 peak
50.7637| 40.99 -1463 | 26.36 | 40.00 | -13.64 peak
99.5281| 47.75 -20.79 | 26.96 | 4350 -16.54 peak
109.0286| 47.81 -20.63 | 27.18 | 43.50| -16.32 peak
183.2005| 41.31 -21.55 19.76 | 4350 | -23.74 peak
387.9920| 40.18 -13.11 27.07 | 46.00| -1893 peak

3| | | W N =
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Job No.: 0116101511 Plarization: Vertical
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.4(C)/50%RH
Test Mode: Charging Distance: 3m
80.0 dBu¥/m
Limit: —_—
Margin:

0.0
30.000 40 50 (71] 70 80 (MHz) 300 400 500 600 700 1000.000
No. (T\EE% (5533'?% (Egﬁrtﬁ)r <d§i?}1'&> (é_IBTll\t// o\f%é_;mn Detector | "COT | Tagy | Remerk
1 357490| 4646 | -13.70 | 3276 | 4000| -724 | QP | 100 | 360
2 441202 4968 | -1198 | 3770 | 4000| =230 | QP | 100 | 0
3 514807 4814 | -1468 | 3346 | 4000| 654 | QP | 100 | 0
4 1045361| 3935 | 1569 | 2366 | 4350 | -19.84 | peak
5 2732341| 3636 | -14.81 | 2155 | 46.00| 2445 | peak
6 5375691 3505 | -1031 | 2474 | 46.00| 2126 | peak
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6. PHOTOGRAPH

6.1 Photo of Conducted Emission Test
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6.2 Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOQOS)

1. Figure
The EUT-Top View

2. Figure
The EUT-Bottom View
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3. Figure
The EUT-Front View

4. Figure
The EUT-Back View
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5. Figure
The EUT-Right View

6. Figure
The EUT- Left View
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APPENDIX II (INTERNAL PHOTOS)

1. Figure
The EUT-Inside View

2. Figure
PCB of the EUT-Front View
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3. Figure
PCB of the EUT-Back View (1)

4. Figure
PCB of the EUT-Back View (2)
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5. Figure
PCB of the Antenna View

6. Figure
PCB of the Antenna View
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